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BEQTECHMICAL & MATERIALE
ENGINEERING, TESTING & BSPECTION

PO, BOX 48732 « TAMPA, FLORIDA 23684 - 1318727821 4 He, 1450

LIMEROCK BEARING RATIO TEST
TEST METHOD: FDOT FM 3-515

PROJECT: FDOT Product Check PROJECT NO: TL-8047-A
53rd 81, Yard
CLIENT: Transcor Recyeling LLC DATE: April 1,2022
LAB NO: B-13098
1000 5
LBR TEST NO: 81
f%*’ COMPACTION TEST NO.; 81
100 ¢ MAXIMUM LBR VALUE (%): 236
F
ég MAXIMUM DRY DENSITY (PCF}: 116.9
o
= 10 OPTIMUM MOISTURE (%): 10.8
k
DATE RECEIVED: 03/09/22
DATE TESTED: 03/16/22
1 LOCATION SAMPLED: Stockpile - North Side
0.0 50 100 150 20.0 250 300
MOISTURE (%)
SOIL DESCRIPTION:  Crushed Concrete
130.0
TYPE OF MATERIAL: Base
1250 SOAKING TIME (HRS): 4844
£ 1200 SOAKING SURCHARGE (LBS): 2.5
g TESTING SURCHARGE (LBS): 0
o gﬁ%
E 1450
) REMARKS: FDOT Sample No. 221001
H
£ 1100 MAC No. 2200919151
z
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This report contains information that is intended solely for the use of the client and noted assigns.
This report shall not be reproduced, except in full, without written approval of Test Lab, Inc.

TL-8047-A Comp.81.Lbr.81.Lab.B-13088.4ls




SIEVE ANALYSEES

GEQTECHNICAL & MATERIALS

ENGINEERING, TEQTING & INSPECTION
£.0. BOK 18732 « TAMPA, FLORIDA 33684 - 8138727821 CA Ho 1480

PROJECT: Product Check PROJECT NO:  TL-B047-A
539 8¢, Vard
CLIENT: Transcor Recyeling LLC DATE: 4112022
LAB NG.: B-13008
SAMPLE LOCATION: Stockpile — North Side

SAMPLE DESCRIPTION: Crushed Concrete

Material Type B-12
Sleve Number Percent Passing FDOT Specifications
2" 100 160
1" 100 e
i 96 e
e 88 65-85
A" 77 e
3" ( 70 40-85
%" 39 —
No. 4 54 25-65
No.10 41 20-50
No. 30 26 —
No. 50 18 5-30
No, 100 10 .
Ho. 200 4.3 0-10
WASH 200: 6.1%
ATTERBERG LIMITS: LL: NP PL: NP PLL NP

DELETERIOUS MATERIAL: Waod: 0.02% Bricks: 0.09% Bitwmen: 0.67% Metal: 0.00%

FDOT SAMPLE NO. : 221001 MAC Ne. : 2200919151

DATE SAMPLED: 3/9/21 ‘““3 § “553 ”
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DATE TESTED: 3/16/21

TL-8047-A $A.128.Lab#B-13098 &y g 0
This report contains information that is intended solely for the use of the client and noted assigns. /] b
This report shall not be reproduced, except in full, without written approval of Test Lab, Inc. §




GEQTECHNICAL & MATERIALS
ENGINEERING, TESTING & INSPECTION

PO BOK 16732 - TAMPA, FLORIDA 33684 « B13/872-7821

L.

CA #lo.1450

SIEVE AMALYSIS

PROJECT: Product Check PROJECTNG: TL-8047-A
537 §t. Yard
CLIENT: Transcor Recycling LLC DATE: 41342022
LABHNG.: B-1309¢
SAMPLE LOCATION: Stockpile — South Side
SAMPLE DESCRIPTION: Crushed Concrete
Miaterial Type B-12
Sieve Number Percent Passing FBOT Specifications
2" 100 100
14" 100 e
I 98 e
" 91 65-95
" 80 m
Hy" 73 40-85
1" 62
No. 4 57 25-65
No.10 43 20-50
No. 30 28 e
No. 50 19 5-30
No. 100 10 em
Mo. 200 4.3 0-10
WASH 200: 6.1%
ATTERBERG LIMITS: Li: NP PL: NP NP
DELETEREDUS MATERIAL: Woed: 0.00% Bricks: 0.20% Bitumen: 0.60% Metal: 0.00%

FDOT SAMPLE NG. :
DATE SAMPLED:

DATE TESTED:

TL-8047-A $A.129.Lab¥B-13059

This report contains information that is intended solely for the use of the client and noted assigns.
This report shall not be reproduced, except in full, without written approval of Test Lab, Inc.
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